Journal of Water Process Engineering 61 (2024) 105266

FI. SEVIER

Journal of Water Process Engineering

Contents lists available at ScienceDirect

JOURNAL OF
WATER PROCESS
ENGINEERING

journal homepage: www.elsevier.com/locate/jwpe

Model-based dynamic simulation study to boost the WWTP performance in

winter tourism regions

Felix Pilz , Karl Svardal,, Norbert Kreuzinger, Jorg Krampe

Institute for Water Quality and Resource Management, TU Wien, Karlsplatz 13/2261, 1040 Vienna, Austria

ARTICLE INFO

Editor: Guangming Jiang

Keywords:

Activated sludge processes

Aeration and sludge removal control
Low temperature

N and COD peak loads

Winter tourism

ABSTRACT

Wastewater treatment based on activated sludge processes faces a major challenge due to an increased number of
[...]
Biological Aerated Filters [28-31]. Apart from adaption of the opera-
tional parameters, all methods imply investments and substantial
changes to the existing design and cannot be implemented immediately,
nor do they target an on-site optimization potential using existing
infrastructure regarding the effective use of local resources. Therefore,
this paper focuses on optimization strategies based on operation and
control strategies in place. Different operation and control approaches
were investigated by dynamic simulation based on real data of analysed
parameters, and the most promising approach was subsequently evalu-
ated in full-scale operation.

The critical parameter for successful nitrification in suspended
growth biological treatment processes is the aerobic sludge retention
time (SRTaerobic)- At steady-state, the aerobic sludge retention time is the
mass of microorganisms in the aerobic zone divided by the mass of
microorganisms removed from the system per day according to Eq. (1):

SSear-Var

SRT, robic — 1
aerob SSRs'QES.d + SSEsT'Qd,cnnc ( )

where: SRTerobic iS the aerobic sludge retention time in the aeration tank
(d), SSgat represents the suspended solids concentration in the effluent
of the aeration tank (kg m’3), Var specifies the volume of the aeration
tank (m~>), SSgs characterizes the suspended solids concentration in the
return (activated) sludge (kg m™), Qgsq represents the daily excess

Journal of Water Process Engineering 61 (2024) 105266

activated sludge flow rate (m? d’l), SSgst denotes the suspended solids
concentration in the effluent of the secondary settling tank (kg m~>), and
Qg cone indicates the daily outflow used for calculation of the concen-
tration of loads (m3 d’l). However, the decisive factor of nitrification is
the amount of active nitrifying bacteria, representing a WWTP’s
maximum nitrification capacity. In this context, respiration tests by
measuring oxygen uptake [32,33] were developed to monitor and
quantify the current maximum nitrification capacities of the activated
sludge. According to Niesen and Nielsen (2002) [34], the expected ni-
trifying bacteria amount is approximately 2-3 % of active sludge mi-
croorganisms in municipal WWTPs. The nitrifying bacteria (in
wastewater modeling typically referred to the terminology “autotrophic
bacteria”) to a certain extent can adapt to load changes, as they are
usually substrate-limited in their growth and upper-limited in the
Monod-kinetic shown in Eq. (2):

dXB‘A
dt

Snn, So
Ky + Sxu, Ko + So

= —QpsaXa +Ha Xga —ba-Xpa 2)

where: Xp 4 represents the active autotrophic (nitrifying) biomass con-
centration in g m™>, Qgs ¢ denotes the daily excess activated sludge flow
rate in m® d7), {is represents the maximum specific growth rate of
autotrophic (nitrifying) biomass in d, Snu, describes the concentration
of ammonia nitrogen in the filtered sample expressed as N in g m >, Ky
is the ammonia half-saturation coefficient for autotrophic biomass in g
m~3, S, represents the concentration of dissolved oxygen in g m™~>, Ko s
stands for the oxygen half-saturation coefficient for autotrophic biomass
in g m~> and b, indicates the decay coefficient for the autotrophic (ni-
trifying) biomass in d!. As can be seen from Eq. (2), the change in the
autotrophic biomass balance is determined on the one hand by their
growth and decay, which are dependent on the wastewater temperature
and pH [35] as well as sufficient substrate (So and Sxg,), and on the
other hand by the level of excess sludge removal. Because of the chal-
lenging influent characteristics in winter tourism regions, the question
arises as to which control strategy operators should select and apply for
oxygen supply and excess sludge removal in order to optimize the
treatment capacity. Many aeration control studies exist to provide the
aerobic volume and oxygen supply needed for nitrification, which are
reviewed by Amand, Letal. (2013) [36]. At this point a recent puplished
review of Yong, L et al. (2023) [37] shows possibilities for optimized
aeration control strategies for WWTPs with focus on energy consump-
tion. Ammonia-based feedback or feedforward aeration control seems to
be the most effective control strategy to address atypical influent con-
ditions, ammonia peaks, and turning on/off swing zones, whereby the
feedforward control is supposed to be the more advantageous one
[38-40]. The major advantage of intermittent ammonia-based nitrifi-
cation-denitrification with feedback or feedforward control is that the
nitrification phase is adjusted depending on the current NH4-N con-
centration in the effluent or influent and addresses the challenges posed
by increased nitrogen loads. Schraa et al. (2016 and 2019) [41,42]
demonstrated in a recent model-based study that ammonia-based
aeration control with optimal SRT control can improve nitrification
performance and lowers energy consumption by >30 %.

Another simulation-based study done by Choubert [43] showed
more than six times increased nitrification capacity against winter peak
loads considering variable tank volumes. However, this strategy often
cannot be implemented in existing WWTPs due to a lack of space for
additional aeration tanks.

In regards to the sludge removal, the common approach to increase
nitrification capacity is to increase the suspended solids concentration
(Suspended solids concentration in the effluent of the aeration tank -
SSeaT) before the winter season and adapt the oxygen supply accord-
ingly. It should not be forgotten, however, that the secondary clarifi-
cation limits this procedure by the maximum permissible SSgar
concentration. Nevertheless, this general approach may not be sufficient
for energy-optimized operation of WWTPs with the wastewater



F. Pilz et al.

charateristics described above. In this situation, the challenge is whether
to increase the SSgaT concentration before the peak loads or to start the
winter season with low SSgar concentrations and increase it together
with the increasing load. For decisions like this, dynamic simulation
provides a suitable tool to model the effect and consequences of adopted
operation conditions without negatively impacting the effluent quality
in existing WWTPs.

In general, there is little literature on the optimization of WWTPs in
winter tourism regions. Consequently, this paper presents a dynamic
simulation study which investigates the effect of timer-controlled and
ammonia-based feedback-controlled intermittent-aeration in combina-
tion with three different sludge removal strategies (SSgar constant 3.0 g
L71, SRT constant 20 days, SRT constant 20 days + SSgAT,max 3.0 g L
to the standard operation setting of the used real WWTP. The study was
set up in the simulation environment SIMBA# 3.2 with the WWTP
Montafon (Austria, population equivalent PE;30 of 52,000 p.e.) which is
a WWTP in a typical winter tourism region.This work investigates and
assesses the performance of operation and control strategies to achieve
compliance with emission limits, maximize nitrification capacity and
nitrogen removal, and minimize energy consumption. These new in-
sights provide the base for beneficial predictive plant operation within
the information of expected loads and contribute the body of knowledge
for wastewater treatment in winter tourism regions.

2. Materials and methods

Austria’s Winter tourism sector, especially in the western federal
states (Vorarlberg, Tyrol, Salzburg) exemplifies wastewater challenges
in winter tourism regions. Austria’s typical winter tourist season begins
in November and ends in April. According to the annual report of the
National Institute for Statistics (Statistik Austria 2022), the number of
accommodations and bed occupancy in winter tourism regions
increased by 18 % and 2.8 %, respectively, between 2012 and 2018
[44,45]. This development also poses new challenges for wastewater
treatment. The WWTP Montafon (Vorarlberg) was elected as a suitable
case study to evaluate the results from the simulation study. The plant
treats the wastewater of the winter tourist region Silvretta Montafon in a
high alpine region. The WWTP Montafon is designed according to the
DWA-A 131 (1992) Guidelines [46] around 25 years ago and is now
increasingly reaching its performance limits. Table 1 lists values for
capacity design and treatment goals. The design is according to the
German guideline A 131 (2002) [47] for a COD load of 6250 kg d'and
a daily dry weather water discharge of 12,700 m® d~?. This corresponds
to a population equivalent (PE;5() of 52,000 p.e. and represents a typical
small to medium-sized WWTP. According to national requirements
(AAEV 1996) [48], the current maximum permissible day-average
ammonia (NH4 - N) concentration in the effluent is 5 mg NH4-N Lt
and max. 10 mg NH4-N L1 if the day-average wastewater treatment
temperature is higher than 8 °C.

The mechanical stage consists of two parallel longitudinal sand traps
(2 x 180 m?) and two primary settling tanks (2 x 620 m?). Two struc-
turally identical aeration tanks (2 x 3088 m3) operated in serial mode
and three secondary clarifiers (3 x 975 m®) in parallel mode represent

Table 1
Design values and effluent emissions limits of the WWTP Montafon.

Wastewater Flow

Maximum dry weather influent m3d! 12,700 -
Maximum rainwater influent Ls! 300 -
Design Load
COoD kgd! 6250 -
Effluent emission limits °C 8<T<12 T>12
COD concentration mg L} 60 60
COD removal % 90 90
NH, concentration mgL! 5 5
Total nitrogen removal % - 70

Journal of Water Process Engineering 61 (2024) 105266

the biological treatment stage. Each aeration tank consist of 2 zones,
where each first zone (2 x 588 m3) is operated as a separate anoxic zone
(1.1 & 2.1). The activated sludge process in the biological treatment
stage achieves carbon removal, nitrification, denitrification and bio-
logical and chemical phosphor removal. Intermittent aeration in each
second zone (2 x 2500 m®, 1.2 & 2.2) provides an oxygen supply for the
nitrification process. The intermittent aeration (nitrification and deni-
trification) follows an alternating aeration/mixing cycle according to a
timer control with static intervals. An anaerobic digestor is in place to
stabilize primary and excess sludge. The process water is returned to the
influent.

2.1. Model setup and assumptions

The WWTP was set up in the simulator environment Simba#3.2
[49]. The simulation system SIMBA is a software for modeling and
simulating wastewater systems. In this software, generally used acti-
vated sludge models such as ASM 1, ASMd2 or ASM3 [50], models for
sedimentation tanks or selected anaerobic models according Emebu
et al. [51] can be implemented using free ASM generators. These acti-
vated sludge models can then be combined with hydraulic sub-model
blocks such as ideal mixed tanks for aeration tanks or sedimentation
tanks. The advantages of this software environment are that real pro-
cedural and control processes, such as aeration concepts, can be
modeled realistically thanks to the free model development and flexi-
bility. Then the models for the respective blocks are solved numerically
with the help of dynamic input values for each time step.

For the model structure of the WWTP Monafon, information was
obtained on physical plant data such as tank volumes, depths layout and
flow scheme, P&I diagram (piping and instrumentation diagram),
operational settings such as operational measures and set-points which
are applied to deal with the plant load and its variations (e.g. parameters
for aeration control) and the associated operating data. A modified
ASM3 without biological phosphorus removal was used as the basis for
the biochemical wastewater treatment processes [50,52]. This numeri-
cal activated sludge model has been developed for wastewater of
municipal composition, for a wastewater temperature range of 8-23 °C
and a pH value range of 6.5 to 7.5. These conditions are fulfilled for the
simulation of the WWTP Montafon according to the operating data.

When WWTPs are to be modeled, a certain number of simplifications
and assumptions must be made in order to make the model structure
traceable. These simplifications and assumptions for the WWTP Mon-
tafon modeling are the static generation of diurnal variations of the
influent wastewater amount, constant fractionation of the wastewater
COD and N influent loads (biodegradable or nobiodegradable and dis-
solved, soluble or particular) according the suggested default values of
the ASM3 without the measured NHy4-N influent concentration fraction.
The recommended default parameters at a temperature of 20 °C were
used for the for Mono kinetics saturation constants. Growth rates for the
autotrophic and heterotrophic organisms are interpolated according to
the recommeded approach of Henze et al. [50] as a function of the
wastewater temperature. The aeration tanks are assumed to be ideally
mixed in the model and zones 1.1 and 2.1 are assumed to be purely
anoxic zones. The 3 secondary clarifiers are modeled with one secondary
clarifier with the total surface area and a volume of the 3 real secondary
clarifiers. The applied secondary clarifier uses a 3 layer model and a tow-
term exponential function for the settling velocity without biological
processes according to the DWA-A 131 (1992) Guidelines [46].

Fig. 1S in the supplementary materials shows the hydraulic model
configuration of the WWTP Montafon. The influent modeling according
to Langergraber et al. [53] including the primary settling tank is sum-
marized in the macro block influent. The two structurally identical
aeration tanks (2 x 3088 m®%) operated in serial mode are shown as 2
separate ideally mixed zones, whereby each first zone (zone 1.1 and 2.1)
is used as a denitrification zone. Zones 1.2 and 2.2 inlcuding control
blocks which are available for the aeration strategies. A SRT calculation



F. Pilz et al.

is implemented in the SRT control block.

2.2. Calibration and Validation of the model setup

The basis for the calibration and validation are measured operating
data of the WWTP Montafon according to the measurement protocol
OWAV rule sheet #13 [54] from November 2016 to April 2019. This
period includes 3 winter tourism seasons and ensures successful
modeling and calibration of the WWTP Montafon.This rule sheet re-
quires monitoring and recording of both online and daily average
measurements of operating parameters such as wastewater volume,
influent and effluent concentrations (COD, NHy4-N, etc.), wastewater
temperatures as well as energy consumption for the aeration. These
operating data were previously checked for plausibility and correctness
(comparison with typical rations, mass balancing, outlier detection). In
the calibration, the simulated data such as inlet COD and N loads to the
biological stage, the aeration volume and energy consumption of the
aeration and the effluent concentrations (NH4-N, NO3-N, inert COD) of
the secondary clarifier are compared with the operating data in the
period form November 2016 to April 2018 as recommended by the IWA
Task Group on Good Modeling Practice [55]. Deviations from the
measurement data are minimized by adjusting the model parameters.
The model was then validated according to the guidelines for acceptable
error ranges according to the IWA Task Group on Good Modeling
Practice using the winter season from November 2018 to April 2019.
This ensures that the simulation results are reliable predictions for the
real wastewater treatment process.

2.3. Setup of cases for simulation

The studied simulation period tops is defined from November 2019 to
the end of April 2020 (181 days). All typical influent fluctuations, dis-
turbances, peaks, sudden temperature drops, etc., describing a specific
winter tourism influent pattern occur in this period.

The simulation case studies investigated are characterized as follows:

Case 0. Case 0 represents the digital twin of the WWTP Monafon with
its current operating mode. This case is used as a comparison for the